
Lotus Europa TC/TCS Parts Manual - Section FE - Transmission - Casing (365) - Page 1

http://www.go2pdf.com


Lotus Europa TC/TCS Parts Manual - Section FE - Transmission - Casing (365) - Page 2

Item Lotus # Description
Change Point

Notes
Bulletin Reference

 A074F6019S       1 1 + + Gearbox Assembly  
1 A074F6077Z       1 1 + + Gearbox Casing Type 365-04 
1 A074F6175Z       1 1 + + Gearbox Casing Typt 365-07 
2 A074F6045Z       2 2 + + Nut - Bearing Retaining  
3 X046F6015Z       2 2 + + Tab Washer  
3 A046W6083Z       2 2 + + Washer  
4 A074W6001Z       2 2 + + Bolt  
5 X046F6013Z       1 1 + + Helicoil Insert  
6 A074F6046Z       2 2 + + Plug - Oil Filler/Drain  
7 X046F6003Z       2 2 + + Dowel  
8 X046F6005Z       1 1 + + Breather  
9 A074F6026Z       1 1 + + Bush  
10 A074F6080Z       1 1 + + Dowel Pin  
11 X046F6009Z       1 1 + + Dowel Pin  
12 A074F6087Z       5 5 + + Bolt  
12 A046W6011Z       5 5 + + Washer - Star  
13 A046W6086Z       12 12 + + Bolt - 7 x 30 mm  
13 A074W6003Z       23 23 + + Washer  
13 A046W6084Z       11 11 + + Nut  
14 A046W6089Z       2 2 + + Bolt - 7 x 35 mm  
14 A074W6003Z       4 4 + + Washer - 7 x 35 mm  
14 A046W6084Z       2 2 + + Nut - 7 x 35 mm  
15 A046W6090Z       4 4 + + Bolt - 7 x 40  
15 A046W6011Z       3 3 + + Star Washer - Bolt - 7 x 40  
15 A074W6003Z       2 2 + + Washer - Bolt - 7 x 40  
15 A046W6084Z       1 1 + + Nut - Bolt - 7 x 40  
16 A074F6079Z       3 3 + + Bolt - 7 x 80  
16 A046W6011Z       4 4 + + Star Washer - Bolt - 7 x 80  
16 A046W6084Z       1 1 + + Nut - Bolt - 7 x 80  
17 A046W6088Z       2 2 + + Bolt - 8 x 110  
17 A046W6004Z       4 4 + + Washer - Bolt - 8 x 110  
17 A046W6087Z       2 2 + + Nut - Bolt - 8 x 110  
18 A074F6085Z       1 1 + + Rear Casing  

http://www.go2pdf.com


Lotus Europa TC/TCS Parts Manual - Section FE - Transmission - Casing (365) - Page 3

http://www.go2pdf.com


Lotus Europa TC/TCS Parts Manual - Section FE - Transmission - Casing (365) - Page 4

Item Lotus # Description
Change Point

Notes
Bulletin Reference

18 A074F6082Z       1 1 + + Rear Casing to Spacer Plate Gasket  
19 A074F6018Z       1 1 + + Spacer Plate  
19 A074F6084Z       3 3 + + Bolt - Attaching - Spacer Plate  
19 A074F6083Z       3 3 + + Washer - Attaching - Spacer Plate  
19 A074F6047Z       1 1 + + Spacer Plate to Main Casing Gasket  
20 A074F6027Z       1 1 + + Bush  
21 A074W6028Z       1 1 + + Washer  
21 A074F6076Z       1 1 + + Oil Seal  
22 A074F6078Z       1 1 + + Reversing Lamp Switch  
24 A074F6086Z       1 1 + + Bolt  
24 A074W6007Z       1 1 + + Washer - Bolt  
25 A074F0220Z       1 1 + + Mounting Plate - Gearbox to Chassis  
26 A074F0289Z       2 2 + + Stud  
26 L0BW0000       2 2 + + Washer - Stud  
26 YMMN070F       2 2 + + Nut - Stud  
27 A074F6008Z       2 2 + + Mounting  

http://www.go2pdf.com

